
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF: )
)

PROPOSED SITE SPECIFIC )
RULE FOR SANITARY DISTRICT ) R14-24
OF DECATUR FROM 35 ILL. ADM. ) (Site Specific Rule – Water)
CODE SECTION 302.208(e). )

NOTICE OF FILING

TO: Don Brown Tetyana Rabczak
Clerk of the Board Hearing Officer
Illinois Pollution Control Board Illinois Pollution Control Board
100 W. Randolph Street, Suite 11-500 100 W. Randolph Street, Suite 11-500
Chicago, Illinois 60601 Chicago, Illinois 60601
(VIA ELECTRONIC MAIL) (VIA ELECTRONIC MAIL)

(SEE PERSONS ON ATTACHED SERVICE LIST)

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of the
Illinois Pollution Control Board the AMENDED PETITION FOR SITE SPECIFIC RULE,
[...]
Tribe’s water quality standards and promulgate Federal standards under
section 303(c)(4), and for Great Lakes States or Great Lakes Tribes under
section 118(c)(2)(C) of the Act, if State or Tribal adopted standards are not
consistent with the factors listed in paragraphs (a)(1) through (8) of this
section. EPA may also promulgate a new or revised standard when necessary
to meet the requirements of the Act.

(c) Section 401 of the Clean Water Act authorizes EPA to issue certifications
pursuant to the requirements of section 401 in any case where a State or
interstate agency has no authority for issuing such certifications.

40 C.F.R. § 131.5.

Electronic Filing: Received, Clerk's Office 11/30/2017



68

§ 131.6 Minimum requirements for water quality standards submission.

The following elements must be included in each State’s water quality standards
submitted to EPA for review:

(a) Use designations consistent with the provisions of sections 101(a)(2) and
303(c)(2) of the Act.

(b) Methods used and analyses conducted to support water quality standards
revisions.

(c) Water quality criteria sufficient to protect the designated uses.

(d) An antidegradation policy consistent with § 131.12.

(e) Certification by the State Attorney General or other appropriate legal
authority within the State that the water quality standards were duly adopted
pursuant to State law.

(f) General information which will aid the Agency in determining the
adequacy of the scientific basis of the standards which do not include the uses
specified in section 101(a)(2) of the Act as well as information on general
policies applicable to State standards which may affect their application and
implementation.

40 C.F.R. § 131.6.

This Petition provides the information necessary to support the adoption of site-specific

water quality standards that meet the requirements in Section 131.6. Likewise, if the site-

specific water quality standards are promulgated by the Board, this Petition includes the

information necessary for USEPA approval. Specifically, it demonstrates that the proposed

standard is protective of general use waters and is based on sound scientific rationale.

Electronic Filing: Received, Clerk's Office 11/30/2017



69

B. Removing Designated Uses and Recent Clarifications by USEPA

Water quality standards must be sufficient to protect designated uses. 40 C.F.R. §

131.6(c). The site-specific nickel standard proposed by the District is protective of general use

waters. It merely takes into consideration site-specific conditions.

USEPA’s regulations at 40 C.F.R. Part 131 were revised in August 2015. 80 Fed. Reg.

51020 (Aug. 21, 2015). Among the changes, USEPA revised and clarified regulations related to

the designation of uses at 40 C.F.R. § 131.10. In particular, USEPA clarified that when

“adopting new or revised designated uses other than the uses specified in section 101(a)(2)7 of

the [Clean Water] Act, or removing designated uses, States must submit documentation

justifying how their consideration of the use and value of water for those uses listed in this

paragraph appropriately supports the State’s action.” 40 C.F.R. § 131.10.

However, in this case, the District is not proposing new or revised designated uses, and

the uses specified in Section 101(a)(2) of the Clean Water Act for the Sangamon River remain

intact. The proposed standard will continue to be protective of general use waters.

VIII. CONCLUSION

The District’s current discharge exceeds the current general use chronic water quality

standard for nickel due to the influent contributions primarily from one industrial user.

However, the nickel standard proposed herein, which merely takes into account site-specific

conditions and considers the bioavailability of nickel to aquatic life, is as protective of the

Sangamon River and its designated uses as the existing nickel standard for General Use waters.

7 Uses specified in Section 101(a)(2) of the Clean Water Act are “uses that provide for protection and propagation of
fish, shellfish and wildlife, and recreation in and on the water, as well as for the protection of human health when
consuming fish, shellfish, and other aquatic life.” 80 Fed. Reg. 51020, 51024.

Electronic Filing: Received, Clerk's Office 11/30/2017



70

Utilizing WER testing with support from the BLM, the District’s proposed site-specific chronic

water quality standard for dissolved nickel is as follows:

Section 303.410 Chronic Nickel Water Quality Standard for Segment of the
Sangamon River

The general use chronic water quality standard for dissolved nickel contained in
Section 302.208(e) shall not apply to the Sangamon River, which receives
discharges from the Sanitary District of Decatur’s Main STP, from that facility’s
Outfall 001 located at 39° 49’ 56” North Latitude, 89° 0’ 7” West Longitude, to
the point of the confluence of the Sangamon River with the South Fork of the
Sangamon River near Riverton. Instead, nickel levels in such waters shall meet a
chronic water quality standard for dissolved nickel as follows:

Chronic Dissolved Nickel Standard = exp[A+Bln(H)] x 0.997* x WER,
where A = -2.286, B = 0.846, ln(H) = natural logarithm of Hardness,
* = conversion factor multiplier for dissolved metals, and WER = 2.33

In addition, the District requests that the Board direct the Illinois EPA to revise the

District’s NPDES permit to reflect that the District will be required to meet a total nickel permit

limit based upon the site specific chronic water quality standard for nickel requested above,

where the hardness value used in the equation shall be 359 mg/L critical hardness, as determined

by the District’s ambient monitoring and in accord with Illinois EPA’s previous determination.

See Exhibit 7.

The District’s proposed site-specific chronic water quality standard for dissolved nickel is

justified based on sound scientific rationale. Studies of the aquatic life in the Sangamon River

indicate that, at the District’s current discharge levels, no water quality concerns attributed to

nickel have been noted.

This Petition satisfies the requirements of Sections 102.202 and 102.210 of the Board’s

rules because the Petition:

 Details the language of the proposed site specific rule;

Electronic Filing: Received, Clerk's Office 11/30/2017



71

 Discusses details of the operations and facilities of the District;

 States facts in support of the proposal, including environmental, technical and
economic justification;

 Demonstrates that requiring compliance with the existing general use chronic water
quality standard for nickel is neither technically feasible nor economically reasonable;

 Discusses other persons’ or sites’ ability to comply with the general rule;

 Discusses the receiving body of water;

 Includes a synopsis of testimony to be presented at hearing;

 Describes the research and studies relied upon under the rule; and

 Demonstrates that the requested relief is consistent with federal law.

WHEREFORE, Petitioner, the SANITARY DISTRICT OF DECATUR, respectfully

requests that the Illinois Pollution Control Board adopt the site specific chronic water quality

standard for nickel proposed herein; direct the Illinois EPA to revise the District’s NPDES

permit to reflect that the District will be required to meet a total nickel permit limit based upon

the site specific chronic water quality standard for nickel requested herein, where the hardness

value used in the equation shall be 359 mg/L critical hardness; and take such other action as

requested herein.

SANITARY DISTRICT OF DECATUR,

Dated: November 30, 2017 By: /s/ Joshua J. Houser
One of Its Attorneys

Katherine D. Hodge
Joshua J. Houser
Melissa S. Brown
HEPLERBROOM, LLC
4340 Acer Grove Drive
Springfield, Illinois 62711
Katherine.Hodge@heplerbroom.com
Joshua.Houser@heplerbroom.com
Melissa.Brown@heplerbroom.com

Electronic Filing: Received, Clerk's Office 11/30/2017



BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF: )
)

PROPOSED SITE SPECIFIC )
RULE FOR SANITARY DISTRICT ) R14-24
OF DECATUR FROM 35 ILL. ADM. ) (Site Specific Rule – Water)
CODE SECTION 302.208(e). )

MOTION TO WAIVE REQUIREMENT TO SUBMIT 200 SIGNATURES

The SANITARY DISTRICT OF DECATUR (“District”), by and through its attorneys,

HEPLERBROOM, LLC, hereby requests the Illinois Pollution Control Board (“Board”) to waive

the requirement, under 35 Ill. Admin. Code § 102.202(g), to submit 200 signatures with its

Amended Petition for Site Specific Rule (“Amended Petition”). In support of this Motion to

Waive Requirement to Submit 200 Signatures (“Motion”), the District states as follows:

1. The District, located in Macon County, is engaged in the treatment of wastewater

for the City of Decatur, the Villages of Forsyth, Mt. Zion, Oreana and Argenta, and for industrial

and commercial users in the Decatur, Illinois, metropolitan area. The District employs

approximately 55 full-time employees and was formed in 1917. The original Main Sewage

Treatment Plant (“Main Plant”), located at 501 Dipper Lane, Decatur, Illinois, was completed in

1924. Major expansions and plant upgrades were made in 1928, 1957, 1964, and 1976 and the

current plant was completed in 1990. The District serves approximately 32,000 active billing

accounts, including 25 significant industrial users (“SIUs”) and 2,400 other industrial and

commercial users.

2. An average flow of approximately 28 million gallons per day (“MGD”) is

processed at the Main Plant and then discharged into the Sangamon River. The Main Plant has a

design average flow of 41.0 MGD and a design maximum flow of 125.0 MGD. Treatment at the

Main Plant consists of screening, grit removal, primary clarification, activated sludge, secondary

Electronic Filing: Received, Clerk's Office 11/30/2017



2

clarification, disinfection, dechlorination, discharge to surface water, anaerobic digestion, sludge

thickening, and land application of sludge on area farmland. The District has an approved

pretreatment program with 13 noncategorical SIUs and 11 categorical SIUs.

3. Attached to this Motion is the Amended Petition, in which the District is seeking

a site specific rule to establish an alternative chronic water quality standard for nickel from the

point of its Main Plant’s discharge into the Sangamon River to the point of the confluence of the

Sangamon River with the South Fork of the Sangamon River near Riverton.

4. The general use water quality standard for nickel, which is set forth in Section

302.208(e), is defined by a calculation for dissolved nickel based on stream hardness. 35 Ill.

Admin. Code § 302.208(e). The chronic standard for nickel is defined as “exp[A+Bln(H)] X

0.997*, where A = -2.286 and B = 0.8460.” Id. The chronic standard for nickel “shall not be

exceeded by the arithmetic average of at least four consecutive samples collected over any period

of at least four days,” except as provided in Section 302.102. 35 Ill. Admin. Code § 302.208(b).

No change is proposed for the general use acute water quality standard for nickel.

5. The District is requesting an alternative chronic water quality standard for nickel

because the District’s current discharge exceeds the current general use chronic water quality

standard for nickel due to the influent contributions primarily from one industrial user. A

different numeric standard, which considers the bioavailability of nickel to aquatic life, would

provide equivalent protection of the Sangamon River and its designated uses. Utilizing Water

Effect Ratio testing with additional support from using the Biotic Ligand Model, a proposed site

specific chronic water quality standard for dissolved nickel, which is justified based on sound

scientific rationale, is proposed in the Amended Petition. Studies of the aquatic life in the

Electronic Filing: Received, Clerk's Office 11/30/2017



3

Sangamon River indicate that, at current discharge levels, no water quality concerns attributed to

nickel have been noted.

6. The Board has waived signature requirements for site specific rulemaking

petitioners in the past, including in In the Matter of: City of Galva Site Specific Water Quality

Standard for Boron Discharges to Edwards River and Mud Creek; 35 Ill. Adm. Code 303.447

and 303.448, PCB No. R09-11, slip op. at 3 (Ill.Pol.Control.Bd. Feb. 5, 2009); In the Matter of:

Proposed Site Specific Rule for City of Springfield, Illinois, Office of Public Utilities, City Water,

Light and Power and Springfield Metro Sanitary District from 35 Ill. Adm. Code 302.208(g),

PCB No. R09-8, slip op. at 2 (Ill.Pol.Control.Bd. Sept. 16, 2008); In the Matter of: Petition of

Central Illinois Light Company (E.D. Edwards Generating Station) for a Site-Specific Air

Regulation: 35 Ill. Adm. Code 214.561, PCB No. R02-21, slip op. at 3 (Ill.Pol.Control.Bd. May

2, 2002); In the Matter of: Site Specific Rule for City of Effingham Treatment Plant Fluoride

Discharge, 35 Ill. Adm. Code 304.233, PCB No. R03-11, slip op. at 1 (Ill.Pol.Control.Bd. Nov.

7, 2002); In the Matter of: Proposed Site Specific Regulation Applicability to Ameren Energy

Generating Company, Elgin, Amending 35 Ill. Adm. Code Part 901, PCB No. R04-11, slip op. at

2 (Ill.Pol.Control.Bd. Nov. 6, 2003).

7. Granting this Motion is in the public interest because the Main Plant provides the

District’s residential users, SIUs, and other industrial and commercial users with a critical

service and must do so in accordance with the terms of its National Pollutant Discharge

Elimination System permit.

WHEREFORE, for the above and foregoing reasons, the SANITARY DISTRICT OF

DECATUR hereby respectfully requests that the Illinois Pollution Control Board enter an Order

granting its Motion to Waive Requirement to Submit 200 Signatures, waiving the requirement

Electronic Filing: Received, Clerk's Office 11/30/2017



4

for the SANITARY DISTRICT OF DECATUR to submit 200 signatures in support of its

Amended Petition for Site Specific Rule, and granting such other and further relief in the

SANITARY DISTRICT OF DECATUR’S favor as the Illinois Pollution Control Board deems

just and proper.

Respectfully submitted,

SANITARY DISTRICT OF DECATUR,

Dated: November 30, 2017 By: /s/ Joshua J. Houser
One of Its Attorneys

Katherine D. Hodge
Joshua J. Houser
Melissa S. Brown
HEPLERBROOM, LLC
4340 Acer Grove Dr.
Springfield, Illinois 62711
Katherine.Hodge@heplerbroom.com
Joshua.Houser@heplerbroom.com
Melissa.Brown@heplerbroom.com

Electronic Filing: Received, Clerk's Office 11/30/2017




